
Chapter 6  Mississippi-Rideau Source Protection Region 
Surface Water Sources  Assessment Report 

 

May 18, 2010  i   

 
Chapter 6 

Table of Contents 

 
6 SURFACE WATER SOURCES................................................................. 6-1 

6.1 INTAKE PROTECTION ZONES........................................................... 6-3 
6.1.1 What is an Intake Protection Zone?............................................ 6-3 
6.1.2 Classification of Intakes............................................................ 6-3 
6.1.3 Delineation of Intake Protection Zones ....................................... 6-4 
6.1.4 Vulnerability Scoring................................................................ 6-6 
[...]
Factor (B) 8.56 
Assigned Area 
Vulnerability 
Factor (B) 9 



Chapter 6  Mississippi-Rideau Source Protection Region 
Surface Water Sources  Assessment Report 

 

May 18, 2010  6-30   

 Area Vulnerability 
Factor (B) 

Expressed as a whole 
number 

Source 
Vulnerabili
ty Factor   

(C) 

Vulnerability Score (V)  

Expressed to one decimal 
point or as whole number 

depending on the value of C 

Zone IPZ-1 IPZ-2 IPZ-3  IPZ-1 IPZ-2 IPZ-3 

Possible 
Values 

10 7 to 9 1 to 9 0.9 or 1 9 or 10 6.3 to 9 0.9 to 9 

Perth 
Scores 

10 9 
To be 
deter-
mined 

1 10 9 
To be 
deter-
mined 

Summary of Perth IPZ Vulnerability Scoring Results 

Uncertainty 

The level of uncertainly associated with the vulnerability scoring of the Perth 
IPZs is summarized below. Further details regarding the uncertainty 
assessment are provided in Appendix 6-3. 

• IPZ-1 vulnerability scoring for Perth is assigned low uncertainty as its 
value is predetermined by the Technical Rules.   

• IPZ-2 is assigned a high uncertainty due to the data available for curve 
number and length of transport pathways.  

• IPZ-3 is assigned a high uncertainty due to the available data on land 
use and soils. 

6.5.3 Managed Lands and Livestock Density – Perth Intake Protection 
 Zones 

The method for calculating managed lands and livestock density is described in 
Section 6.3.3. 

The Total Managed Lands for the Perth IPZs are: 

• 35% of the total IPZ-1 area; and  

• 42.4% of the total IPZ-2 area.  

The results are provided in Table 6-4 and and shown in Figure 6-16, which also 
shows the various scores for IPZ-3. 

6.5.4 Impervious Surfaces – Perth Intake Protection Zones 
Impervious surfaces are primarily constructed surfaces such as roads and 
parking lots that are covered by impenetrable materials such as asphalt, 
concrete and stone. These materials are a barrier to groundwater infiltration.  
Impervious surfaces also generate more runoff during melt or storm events. 

The method for calculating impervious surfaces is described in Section 6.3.4. 
Figure 6-17 shows the impervious surfaces for Perth. In the Perth IPZs the 
percentage of land which has impervious surfaces ranges from 0-81%. 



Chapter 6  Mississippi-Rideau Source Protection Region 
Surface Water Sources  Assessment Report 

 

May 18, 2010  6-31   

6.5.5 Water Quality Threat Assessment – Perth Intake Protection 
 Zones 

Water quality threats are existing conditions (e.g. contaminated sediment, soil 
or surface water) or existing or future land use activities that could 
contaminate a drinking water supply. A land use inventory was completed in 
2008 for IPZ-1 and IPZ-2.   

It should be noted that a single land use activity could fall into multiple threat 
categories. For example, a crop farm may have storage of fuel, may apply 
commercial fertilizer to land, and apply agricultural source material to land. 
Each of these activities is a separate threat category in the provincial table, and 
so each is therefore a separate threat. 

Land use activities and associated threats that occur where the vulnerability 
score is high may result in determining it to be a significant threat. In many 
cases, the specific circumstances that apply to a threat category are unknown. 
Using the same example, a crop farm may have fuel storage, but the volume of 
fuel stored is unknown. Unless additional information was available, it was 
assumed that enough material was stored for that activity to be a significant 
threat. 

A total of 13 potentially significant drinking water threats were identified in the 
Perth IPZ-1 and IPZ-2. The list of identified potential significant drinking water 
threats is provided in Table 6-6.  The term “Poly” in the table refers to a 
polygon, or an area that may contain multiple threats. For example, a polygon 
may be a farm field, representing a single potential threat, or a residential area 
with an unknown number of septic systems, each which may be a potential 
threat. The term “Point” in the table refers to a point source. Figure 6-18 shows 
the areas containing potentially significant threats in purple. The size of the 
area where significant threats may be present is approximately 3 km2. See 
Section 4.3.3 for information on the full list of significant, moderate, and low 
threats. 

Transportation Corridors 

A number of transportation corridors exist within the Perth IPZs where there 
may be the transportation of dangerous and/or hazardous goods and the 
potential for a spill exists. Spills within the IPZs have the potential to impair the 
surface water quality however they are not included as threats as per the 
prescribed drinking water threats categories (see Section 4-3). 

This Assessment Report provides this key information for municipalities and 
other agencies to assist in ensuring all available information is accessible for 
emergency response planning purposes. Transportation corridors are shown in 
Figure 6-13, Perth IPZ-1 and IPZ-2. 

6.5.6 Issues and Conditions – Perth Intake Protection Zones 
As discussed in Chapter 4, issues are documented cases of water quality 
contamination approaching or exceeding acceptable provincial levels.  No 
issues were identified for the Perth WTP. However, parameters that exceed the 
Ontario Drinking Water Standards and Operational Guidelines are noted below.  
For the Tay River raw water, the following parameters exceed the Ontario 
Drinking Water Standards and Operational Guidelines:  



Chapter 6  Mississippi-Rideau Source Protection Region 
Surface Water Sources  Assessment Report 

 

May 18, 2010  6-32   

• health-related criteria for E. coli and total coliforms.  

The parameters are not considered to be issues as they are known to be 
naturally occurring and do not represent a problem for the water treatment 
plant operator. The presence of E. coli and total coliforms is not unusual in 
surface water sources and they are easily removed during the treatment 
processes.  

A golf course located just upstream of the Perth municipal surface water intake, 
provides the Town of Perth with a list of chemicals that are applied on the golf 
course in the spring and fall of each year. The Town tests raw water samples 
for these potential contaminations immediately after each application. To date, 
none of the chemicals have been detected in the raw water samples. 

A condition is a situation where past activities resulted in a drinking water 
threat in accordance with the criteria found in the Technical Rules. Based on 
the criteria, there are no confirmed conditions in the Perth IPZs. However, 
there were two spills noted in the Drinking Water Threats and Issues Technical 
Report. 
 

6.6 Smiths Falls Water Supply 
The Rideau River is 146 km in length, drains an area of approximately 4,100 
km2 and has an average annual flow rate of 14 m3/s. The river is a ‘regulated’ 
waterway as it has several dams, operated by Parks Canada – Rideau Canal, 
which control water levels and flows in the river. The Rideau River flows north 
from Upper Rideau Lake and empties into the Ottawa River at Rideau Falls. 

The Smiths Falls WTP is located in Smiths Falls, Ontario on the Rideau River. It 
provides treated drinking water to the Town of Smiths Falls for approximately 
10,000 people each day. Figure 6-19 shows the town boundaries and the 
location of the municipal surface water intake. Smiths Falls WTP has two 
municipal surface water intakes (main and auxiliary). The main intake is 
located approximately 30 m from shore and 1.8 m below the top of the water 
surface during low flow levels.  Figure 6-20 shows the local setting of the 
Smiths Falls WTP and the intake locations. 

The natural water quality in the Rideau River is characterized as generally soft, 
with elevated colour levels and slightly elevated Dissolved Organic Carbon 
(DOC). Alkalinity of the raw water is usually within the ODWSOG Operational 
Guideline range. Regular water quality testing is carried out by the Town of 
Smiths Falls, in both the un-treated and treated water and the results are 
compared with the ODWSOG. E. coli and total coliforms are sometimes 
detected in the untreated samples at levels above the ODWSOG, which is 
common for surface water, and can be removed during treatment. A review of 
available untreated water quality results indicates that colour and DOC exceed 
the ODWSOG aesthetic objectives. 

Raw water from the Rideau River is treated at the WTP by first screening the 
raw water as it enters the water intake to remove large solids and debris. Low 
lift pumps then pump the water to the AquaDAF which is a high rate dissolved 
air floatation clarifier. A coagulant & polymer are added to aid in the removal of 
particles. The clarified water from the AquaDAF flows to the filters which 
comprise of granular activated carbon (GAC) & sand. The treated water passes 
through ultraviolet reactors, at which point the water is chlorinated for 



Chapter 6  Mississippi-Rideau Source Protection Region 
Surface Water Sources  Assessment Report 

 

May 18, 2010  6-33   

disinfection purposes along with a chemical for pH adjustment. The water then 
flows to the in-ground reservoir where it is stored before it is pumped to the 
distribution system. Fluoride is added as it is pumped to the distribution 
system. The treated water quality is consistently compliant with the Ontario 
Drinking Water Standards. 

 

6.6.1 Delineation of the Smiths Falls Intake Protection Zones  
The steps undertaken to complete the intake protection zone delineation for 
Smiths Falls are presented in Section 6.3.1. The results of the delineation 
process are discussed below. 

Figure 6-21 shows the various components that make up Smiths Falls IPZ-1 
and IPZ-2.  The components include: 

• the default IPZ-1 shape which is a semi-circle (200 m radius) upstream 
of main intake with a 10 m extension in the water around the 
structures in the northwest corner of the IPZ-1, plus a rectangle 400 m 
long and 187 m wide downstream of the main intake and extending 
downstream of the auxiliary intake; 

• the in-river IPZ-2 limit, with and without the wind extension; 

• the anthropogenic transport pathways, including a 120 m buffer; 

• a 120 m buffer on watercourses; and 

• the Rideau Valley Conservation Generic Regulation Limit line. 

Figure 6-22 shows the complete delineation for the Smiths Falls IPZ-1 and IPZ-
2. The IPZ-1 is approximately 0.14 km2, and IPZ-2 is approximately 3.5 km2.  
Figure 6-24 also shows a part of the Smiths Falls IPZ-3 which is adjacent to 
IPZ-2. The full IPZ-3 is shown in Figure 6-23. The IPZ-3 is approximately 864 
km2 which includes the 120 m on-land buffer. The total area covered by IPZs 
for the Smiths Falls municipal surface water intake is 869 km2. 

Municipalities which are located within the Smiths Falls IPZs are shown in Table 6-3. 

Uncertainty 

The level of uncertainly associated with the delineation of the Smiths Falls 
Intake Protection Zones follows:   

• IPZ-1 delineation for Smiths Falls has low uncertainty; 

• IPZ-2 delineation has a high uncertainty due to the level of model 
precision and accuracy;  

• IPZ-3 is assigned a high uncertainty due to a lack of certain digital 
and field data.  

Further details regarding the uncertainty assessment are provided in Appendix 6-3. 

6.6.2 Vulnerability Scoring – Smiths Falls Intake Protection Zones 
The approach used to complete the vulnerability scoring, including the area 
vulnerability factor (B) and the source vulnerability factor (C), for the Smiths 
Falls intake protection zones is presented in Section 6.2.2. The specific 
vulnerability scoring inputs and results are discussed below. 



Chapter 6  Mississippi-Rideau Source Protection Region 
Surface Water Sources  Assessment Report 

 

May 18, 2010  6-34   

Area Vulnerability Factor – IPZ-1 

The IPZ-1 area vulnerability factor for the Smiths Falls intakes is 10 as 
predetermined by the Technical Rules. 

Area Vulnerability Factor – IPZ-2 

The area vulnerability factors for the IPZ-2 may range from 7 to 9. The table 
below summarizes the specific information, including assumed minimum and 
maximum values for area vulnerability factor (B) that were used in the analysis 
to quantify each criteria.   

Summary of Specific Information used to determine the IPZ-2 Area 
Vulnerability Factor 
 

It should be noted that of the three calculated values the land area falls just 
below the midpoint between the assumed minimum values and the assumed 
maximum values. The curve number falls at the high end of the range while 
the slope is at the lower end. Transport pathways are much lower than those 
found at the two previously discussed inland WTPs and are much lower than 
the midpoint. Since weighting is fairly even with a slightly higher percentage 
given to transport pathways, the final area vulnerability scoring will likely fall in 
the lower half (below 8 which is the midpoint) of the predetermined 7-9 range 
for the area vulnerability factor. 

The following table summarizes the derivation of the IPZ-2 area vulnerability 
factor (B) for the Smiths Falls IPZ-2. It includes the converted area 
vulnerability values between assumed minimum value (B=7) and assumed 
maximum value (B=9) for each of the three parameters, as well as the 
assumed weighting.   

The final area vulnerability factor for the Smiths Falls IPZ-2 is 8. 
 
 
 
 
 
 
 

Parameter 
Assumed 

Minimum Value 
(B = 7) 

Assumed 
Maximum Value 

(B = 9) 

Calculated 
value for 

Smiths Falls 
IPZ-2 (based on 

local data) 
Percentage of Area 
Composed of Land 

10 % 90%   47% 

Runoff Potential 
based on land 
cover/soil 
type/permeability 
(CN) and slope 

CN =36, 
Slope = 0.25% 

CN =95,  
Slope = 2% 

CN =91, 
Slope = 0.45% 

Transport Pathways 
(total length / main 
channel length) 

 0 9 
3.57 km/1.90 km 

= 1.9 



Chapter 6  Mississippi-Rideau Source Protection Region 
Surface Water Sources  Assessment Report 

 

May 18, 2010  6-35   

 
 
 
 
 
 
 

Summary of Scoring for the IPZ-2 Area Vulnerability Factor  
 

Source Vulnerability Factor 

Although there have been no reported water quality incidences and there are 
no hydraulic structures upstream of the main intake, the source vulnerability 
factor was assessed to be 1 for Smiths Falls due to: 

• the shallow depth of the main intake (1.8 m); 

• the moderate distance of the intake from shore (30 m); and 

• the presence of a hydraulic structure upstream of the auxiliary intake. 

Final Vulnerability Scoring for Smiths Falls IPZs 

As presented above, the Smiths Falls source vulnerability factor (C) was 
assessed to be 1. Thus, the final vulnerability scores (V) for each of the zones 
are the same as the area vulnerability factors (B). Smiths Falls IPZ-1 has a 
final vulnerability score of 10 and IPZ-2 a score of 8. The results are 

Converted B values for 
Smiths Falls IPZ 2 between 
assumed minimum value 

(B=7) and assumed 
maximum value (B=9) 

 

Parameter 

Calculated value 
for 

Smiths Falls  
IPZ-2 (based on 

local data) 

B%LA BCN, Slope BTP 

Percentage of Area 
Composed of Land 

 47% 7.93     

Runoff Potential based on 
land cover/soil 
type/permeability (CN) 
and slope 

CN =91, 
Slope = 0.45% 

  8.80    

Transport Pathways (total 
length / main channel 
length) 

3.57 km/1.90 km 
= 1.9 

   7.42  

Assumed Weighting   30 %  30%  40% 
Weighted  Area 
Vulnerability Factor 
(B) 7.98 
Assigned Area 
Vulnerability Factor 
(B) 8 



Chapter 6  Mississippi-Rideau Source Protection Region 
Surface Water Sources  Assessment Report 

 

May 18, 2010  6-36   

summarized below. Figure 6-24 shows the final vulnerability scoring for Smiths 
Falls IPZ-1 and IPZ-2. 
 

 Area Vulnerability 
Factor (B) 

Expressed as a whole 
number 

Source 
Vulnerability 

Factor   

(C) 

Vulnerability Score (V)  

Expressed to one decimal 
point or as whole number 

depending on the value of C 

Zone 
IPZ-

1 
IPZ-2 IPZ-3  IPZ-1 IPZ-2 IPZ-3 